Ferrari / LaFerrari / 013 - Exhaust System

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 LH EXHAUST MANIFOLD 293541 1
1 RH EXHAUST MANIFOLD 293540 1
2 LH CATALYTIC CONVERTER. 303156 1
2 RH CATALYTIC CONVERTER 303154 1
3 REAR LH SILENCER -Not for J- 306024 1
3 REAR LH SILENCER -Applicable for J- 312957 1
3 REAR RH SILENCER -Not for J- 306022 1
3 REAR RH SILENCER -Applicable for J- 312956 1
4 EXHAUST GAS TEMPERATURE SENSOR 200934 2
5 FRONT OXYGEN SENSOR 292582 2
6 REAR OXYGEN SENSOR 180915 2
7 V-CLAMP FOR FASTENING CATALYTIC CONVERTER TO MANIFOLD 290743 2
8 GASKET 275465 2
9 RING CLAMP 270454 2
10 FLEXIBLE SILENCER MOUNTING BUSH 239798 6
11 SQUARE HEADED SCREW 250222 6
12 PLATE 240598 6
13 NUT 14059214 6
14 WASHER 12620474 6
15 LH BRACKET 288391 1
15 RH BRACKET 288389 1
16 SCREW 14302824 2
17 WASHER 11193874 2
18 RING CLAMP 279015 2
19 BRACKET 294868 1
19 BRACKET 294867 1
20 SCREW -M8 X 16- 231627 2
21 NUT 14059311 4
22 SCREW -M8 X 50- 16044234 4
23 SCREW -M5 X 20- -No longer supplied- -Replaced by 302723- 302724 4
23 SCREW -M5 X 15- 302723 4
24 BRACKET 302185 2
25 BRACKET 283476 6
26 SCREW -M6 X 18- 231617 12
27 CENTRAL REAR BRACKET ON LH SILENCER 284543 1
27 CENTRAL REAR BRACKET ON RH SILENCER 284542 1
28 CENTRAL FRONT BRACKET ON LH SILENCER 291665 1
28 CENTRAL FRONT BRACKET ON RH SILENCER 291664 1
29 LATERAL BRACKET ON LH SILENCER 284545 1
29 LATERAL BRACKET ON RH SILENCER 284544 1
30 PLATE 240597 6
31 NUT 14059311 12
32 GASKET 212702 4
33 NUT 210971 24
34 CLIP 288378 2